[image: image1.jpg]Step 1 - Mild intermittent asthma

Step 2 - Regular preventer therapy

Step 3 - Initial add-on therapy

Step 4 -
Persistent
poor control

Inhaled short acting beta agonist

As required (not more than once daily)

Add inhaled steroid 200-400mcg/day*

Or leukotriene receptor antagonist if inhaled steroid cannot
be used.

Montelukast 4mg chewable tablets 4mg in the evening
Montelukast 4mg granules 4mg in the evening

If child is taking inhaled steroid 200-400mcg/day™* consider
adding leukotriene receptor antagonist

Montelukast 4mg chewable tablets 4mg in the evening
Montelukast 4mg granules 4mg in the evening

If child is taking leukotriene receftor antagonist alone
consider adding inhaled steroid 200-400mcg/day*

Salbutamol inhaler 100mcg + spacer
1 - 2 puffs prn

Clenil Modulite® 50mcg + spacer® 2 puffs bd [200mcg]
Clenil Modulite® 100mcg + spacerc 1 puff bd [200mcg]
Clenil Modulite® 100mcg + spacerc 2 puffs bd [400mcg]

Clenil Modulite® 50mcg + spacerc 2 puffs bd [200mcg]
Clenil Modulite® 100mcg + spacerc 1 puff bd [ 200mcg]
Clenil Modulite® 100mcg + spacerc2 puffs bd [ 400mcg]

1 - 2 puffs prn (4 years +)

g Fluticasone Flixotide Evohaler® 50mcg + spacer® Fluticasone/Flixotide Evohaler® 50mcg + spacer® 1 puff bd
1 puff bd [200mcg] (4 years +) [200mcg] (4 years +)
Fluticasone Flixotide Evohaler® 50mcg + spacer® Fluticasone/Flixotide Evohaler® 50mcg + spacer®
2 puffs bd [400mcg] (4 years +) 2 puffs bd [400mcg] (4 years +)
Salbutamol Ventolin Accuhaler® 200mcg Add inhaled steroid 200-400mcg/day* Fluticasone/Flixotide Accuhaler ® 50mcg 1 puffs bd
T B g (4 Jeare. Fluticasone/Flixotide Accuhaler® 50mcg 1 puffs bd [200mcg] EAOFEE] o poars +)
Easyhaler® Salbutamol 100mcg (4 years +) Fluticasone/Flixotide Accuhaler ® 50mcg 2 puffs bd
1 =Zpuitsprn {4 years +) Fluticasone/Flixotide Accuhaler® 50mcg 2 puffs bd [400mcg] [400meg] {4 years +)
_ |Pulvinal® Sabutamol 200mcg 1 puff prn (4 years +) Fluticasone/Flixotide Accuhaler ® 100mcg 1 puff bd
o
& |(4years +) FlutizasomelFlikotide Azeubsler® 100meg 1 puff bd [A0Tmeg] |1 mog] ¢4 years +)
Easyhaler® Salbutamol 200mcg (4 years +)
1 puff prn (4 years +)
Terbutaline Bricanyl Turbohaler® 500mcg
1 puff prn up to four times daily
= |Salbutamol Salamol Easi-Breathe® 100mcg
o

Move to step 2 if:

Needed more than twice a week OR
Night-time symptoms at least once a week
OR Asthma attack in the last 2 years

Start at dose of steroid appropriate to the severity of the
disease

A reasonable starting dose in children would be 200mcg/day*

In children under 2 years consider proceeding to step 4

Refer to a
respiratory
paediatrician
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Asthma Prescribing Guidelines – January 2015


ASTHMA PRESCRIBING GUIDELINES FOR CHILDREN LESS THAN FIVE YEARS OLD
These guidelines are based on the British Thoracic Society and Scottish Intercollegiate Guidelines Network recommendations for children less than 5 years old.
The primary objective of treatment is to achieve complete control of asthma which is defined as:

· No daytime symptoms.

· No night-time awakening due to asthma.

· No need for rescue medicine.

· No asthma attacks.

· No limitations on activity including exercise.

· Normal lung function (in practical terms FEV1 and/or PEF >80% predicted or best).

· Minimal side-effects.

Key principles

· Start treatment at step most appropriate to the initial severity of the patients asthma.

· Advise parents or carers to monitor the patients symptoms and return to the clinic if there is no improvement.

· Check concordance, adherence and reconsider diagnosis if response to treatment is unexpectedly poor.

· Aim of treatment is to achieve early control and maintain it at the lowest dose required, consider stepping up or down accordingly.

· Increased reliever usage is a sign of poor control. Step-up if ordering more than 2 short-acting β2 agonist inhalers per year (4 maximum if patient requires spare inhalers). 

· Use of more than 12 short acting bronchodilators over a 12 month period should be urgently assessed and measures taken to improve asthma control.

· Provide patients, parents or carers with a self-management plan which includes personalised patient action plan supported by a regular professional review at least annually.

· Lung function measurement cannot be reliably used to guide asthma management in children under 5.

Devices

· A pressurised metered dose inhaler and spacer (with face mask if needed) is the preferred delivery device.

· Prescribe inhalers only after the patient, parents or carers have been trained in their use and demonstrate adequate inhaler technique.

· Choice of device and spacer should be governed by specific need, good compliance and then by cost.

· Spacers should be cleaned once a month with mild detergent and allowed to air dry and replaced every 6 to 12 months.

Monitoring in children in primary care:

· Conduct a routine clinical review at least annually.

· When assessing asthma control ask closed questions.

· Monitor and record: Symptom score, asthma attacks, oral corticosteroid use, time off school or nursery, inhaler technique, adherence, possession of and adherence to a self-management plan, exposure to tobacco smoke and growth (height and weight centile) at least annually.

Advice on the management of chronic asthma is based on the recommendations of the British Thoracic Society and Scottish Intercollegiate Guidelines Network (updated October 2014); updates available at www.brit-thoracic.org.uk 

[image: image3.png]e

PrescNI>P






Prescribers need to consider the BDP equivalence of each inhaler before switching devices.     

	Equivalence to beclometasone dipropionate (BDP)

	400mcg Clenil®
	400mcg BDP

	400mcg budesonide
	400mcg BDP

	200mcg fluticasone propionate
	400mcg BDP




Other spacer device to consider:

· A2A Spacer® (£8.30)

· Able Spacer® (£8.78)

· Optichamber® (£8.56)

· Optichamber® Diamond (£8.98)

· Pocket Chamber® (£8.36)

· Space Chamber Plus® (£8.52)

As the use of a spacer device with an MDI may increase drug delivery to the lungs, it should be noted that this could potentially lead to an increase in the risk of systemic effects.


Stepping up – Think T T T


Before initiating new treatment or stepping up check:


Adherence with Therapy


Inhaler Technique


Elimination of Trigger factors








Stepping down


Regularly review the need for treatment. Treatment should be at the minimum level required.


Stepping down should be considered when control is stable for at least 3 months to prevent over treating.


Stepping down inhaled steroids should be slow, 25 – 50% dose reduction every 3 months.


After stepping down, review in 3 months and step patient up again if symptomatic. 


Advise parents or carers to return to the clinic with the patient before 3 months if symptoms return after stepping down.





Key to pricing on the table on the following page


£0.00- £4.99


£5.00 - £9.99


Costs are for 28 days treatment at the specified dose and exclude spacers. When required (PRN) doses are costed per device.


Key to spacer devices - (Cost per annum – Drug Tariff online October 2014. Based on 2 devices per annum)


a - Volumatic® (£5.82) or AeroChamber Plus® (£9.38)


b - AeroChamber Plus® (£9.38)


c - Volumatic® (£5.82)





* BDP equivalent [equivalences] expressed in brackets
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